Download  Print this page

Hitachi CM 4SB2 Technical Data And Service Manual page 23

110 mm cutter
Hide thumbs

Advertisement

PARTS
ITEM
CODE NO.
NO.
34
956-872
BEARING CAP
35
303-323
DISTANCE PIECE
36
600-2VV
BALL BEARING 6002VVCMPS2L
37
325-521
BEARING HOLDER
38
325-519
SPINDLE
39
606-ZZM
BALL BEARING 606ZZC2PS2L
40
HITACHI LABEL
41
325-520
GEAR COVER
42
325-536
SPECIAL NUT M7
43
325-517
PINION
44
629-VVM
BALL BEARING 629VVC2PS2L
45
958-915
WASHER (A)
*
46
360-751C ARMATURE 110V
*
46
360-751U ARMATURE ASS'Y 120V
*
46
360-751E ARMATURE 220V
*
46
360-751F
ARMATURE 230V-240V
47
325-638
SEAL LOCK SCREW (W/SP. WASHER) M5X20
48
949-874
ROLL PIN D6X36 (10 PCS.)
49
325-528
BASE
50
949-425
WASHER M6 (10 PCS.)
51
325-529
LINK LEVER
52
942-827
RETAINING RING (E-TYPE) FOR D8 SHAFT
53
325-530
SPECIAL BOLT M6
54
303-326
BOLT (LEFT HAND) M7X15
55
956-878
WASHER (A)
56
325-637
GEAR
2 -- 06
DESCRIPTION
* ALTERNATIVE PARTS
NO.
REMARKS
USED
1
1
1
1
1
1
1
1
1
1
1
1
1
1
INCLUD. 6, 7, 44, 45
1
1
2
1
1
1
1
1
1
1
1
1
CM 4SB2
--- 3 -- -

Advertisement

Table of Contents
loading